



上海天祥質量技術服務有限公司
 Intertek Testing Services Ltd., Shanghai
 TFH Division
 上海市宜山路801號金陵商務廣場B座 200233
 Block B, Jinling Business Square, No.801 Yi Shan Road,
 Shanghai, China. 200233
 Telephone: +86 21 6120 6565
 Facsimile: +86 21 6127 9740
 www.intertek.com
 www.intertek.com.cn
 全國免費熱線(China Toll-Free): 800 999 1338

TEST REPORT

NUMBER: SHAH00184045

APPLICANT: FORMOSA PS (NINGBO) LIMITED
 COMPANY.
 FPG NINGBO INDUSTRIAL PARK BEILUN
 NINGBO, CHINA.
 ATTN: QU YUN

DATE: MAR 31, 2010

SAMPLE DESCRIPTION:

ONE(1) GROUP OF SUBMITTED SAMPLE SAID TO BE :
 ITEM NAME : HIGH IMPACT POLYSTYRENE
 ITEM NO. : TAIRIREX PS HP8250
 VENDOR : FORMOSA PS (NINGBO) LIMITED COMPANY
 COUNTRY OF ORIGIN : CHINA.NINGBO

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
TESTED COMPONENT OF SUBMITTED SAMPLE	U.S. 21 CFR F.D.A. REGULATION PART 177.1640 CLAUSES (c) AND (d) ON TOTAL RESIDUAL STYRENE MONOMER FOR POLYSTYRENE FOOD TYPE: III/IV-A/V/VII-A/IX IN TABLE 1 OF PART 176.170(c)	PASS

TO BE CONTINUED

PREPARED AND CHECKED BY:
 FOR INTERTEK TESTING SERVICES
 LTD., SHANGHAI

AUTHORIZED BY:
 FOR INTERTEK TESTING SERVICES
 LTD., SHANGHAI

MYRA LV
 CHEMICAL DIVISION MANAGER

STEPHEN TSANG
 GENERAL MANAGER

TEST REPORT

NUMBER: SHAH00184045

TESTS CONDUCTED

TEST FOR F.D.A. REGULATION ON POLYSTYRENE

AS PER THE U.S. 21 CFR FOOD AND DRUG ADMINISTRATION PART 177.1640
CLAUSES (c) AND (d).

	<u>RESULT</u>	<u>LIMIT</u>
TOTAL RESIDUAL STYRENE MONOMER, % (w/w)	<0.05	0.5

REMARK : < = LESS THAN

TESTED COMPONENT : WHITE PLASTIC.

DATE SAMPLE RECEIVED : MAR.24, 2010

TESTING PERIOD : MAR.24, 2010 TO MAR.29, 2010

END OF REPORT

TEST REPORT

報告號: SHAH00184045CH

申請公司: 台化聚苯乙烯(寧波)有限公司
日期: 2010年3月31日
寧波市北倉區霞浦鎮台塑關係企業寧波工業園區
聯繫人: 屈耘

樣品描述:

品名 : 高耐沖級聚苯乙烯粒
品號 : TAIRIREX PS HP8250
供應商 : 台化聚苯乙烯(寧波)有限公司
原產地 : 中國.寧波

檢驗項目:

按客戶要求,詳見續頁

結論:

<u>測試樣品</u>	<u>標準</u>	<u>結果</u>
受檢樣品的測試部件	美國食品和藥品管理局(FDA)條例中 U.S.21.CFR FDA 第 177.1640 章(c)和(d)條款聚苯乙烯材料 中苯乙烯單體的殘留食品類型見 176.170(c)表1中 的 III/ IV-A/ V/ VII-A/ IX	合格

注: 本報告為 SHAH00184045 的中文格式, 報告中所列的所有測試結果參照 2010 年 3 月 31 日出具的報告 SHAH00184045。

接續頁

審核:

批准:

呂鐵梅
化學實驗室經理
上海天祥質量技術服務有限公司

曾憲平
總經理
上海天祥質量技術服務有限公司



上海天祥質量技術服務有限公司
 Intertek Testing Services Ltd., Shanghai
 TFH Division
 上海市宜山路801號金陵商務廣場B座 200233
 Block B, Jinling Business Square, No.801 Yi Shan Road,
 Shanghai, China. 200233
 Telephone: +86 21 6120 6565
 Facsimile: +86 21 6127 9740
 www.intertek.com
 www.intertek.com.cn
 全國免費熱線(China Toll-Free): 800 999 1338

TEST REPORT

报告号: SHAH00184045CH

美国食品和药品管理局 (FDA) 条例: 聚苯乙烯材料的检测

依据 U.S.21.CFR FDA 第 177.1640 章 条款(c)和条款(d)

	<u>结果</u>	<u>限量值</u>
苯乙烯单体残留量 (%)	<0.05	0.5

备注: < =小于

测试部件: 白色塑料.

收到样品的日期: 2010 年 3 月 24 日

测试周期: 2010 年 3 月 24 日至 2010 年 3 月 29 日

报告结束